EPA-600/2-78-016
February 1978 Environmental Protection Technology Series




RESEARCH REPORTING SERIES

Research reports of the Office of Research and Development, U.S. Environmental
Proﬁectuon Agency, have been grouped into nine series. These nine broad cate-
gories were established to facilitate further development and application of en-
vironmental technology. Elimination of traditional grouping was consciously
planned to foster technology transfer and a maximum interface in related fields.
The nine series are:

Environmental Health Effects Research

Environmental Protection Technology

Ecological Research

Environmental Monitoring

Socioeconomic Environmental Studies

Scientific and Technical Assessment Reports (STAR)
[...]
1 Analytical, organics, and viral sampling schedule for AWT plants....... 4
2 Simplified schematic - South Lake Tahoe Public Utility District water ‘

reclamation Plant.....evesennscssscnccccssnnconsaransss teesasscsscioces 9

3 System 1 schematic, Blue PlainS....ceeveseeccesossscesncsscesscosasssssld
4 System 2 schematic, Blue PlainS...........oeeene. [ creceseeseeas eeee19
5 Flow diagram, Pomona pilot plant...................:,...........;......23
6 Process configuration*—Seﬁtember 1974, DALlaS. . vseensnnenennennonnens +.30
7 Process flow sequence, Escondldo, California....eee.. “eessnns reesas ....35
8 Wastewater reclamation process flow diagram ~ Orange County...... eeeseel?
9 Theoretical model of reverse 0smosis operation......ceceeeenesveeesesesd
10 Basic reverse osmosis concentrator used by GSRI.....ccvvevuvnneceens. bl
11 Reverse osmosis concentrator used by NISR....eeeevveoceasessssnscoassasilib
12 Assembly for extraction ofﬁorganics from water concentrate.......se¢...52
13 Sample laboratory analysis flow sheet.....c.ceieicriersnnnconccnncnenns 55
14 Ammonia quality control chart...ccceececoceeescescsssonnans S - X
15 Chlorine quality control chart......scoeeerveecsnnnnnn. . - 11
16 COD quality control chart......ceeieeenrvecnncnnnnnns R - &
17 Phenol quality control Chart...cieeeeeceeeccenceonasseincsosoeoosonnnnns 86
18 Sulfate quality control chart...c.c.ieeessreesscrerssocsooceaseonsss eevse 87

vi



TABLES

Number Page

1

2

10

11

12

13

14

15

16

17

18

Performance Characteristics - Lake Tahoe, Californid........eeceeveeees 8

Lake Tahoe Renovation Plant Effluent Quality.......cccoceeeeeerocencecsas 12

Effluent Quality Requirements—South Lake Tahoe..............c.veeeeneen, 11
Raw Wastewater Characterization - Blue Piains.............. ..... ceerenn 14
Removal Efficiencies for System 1 Operation - Blue Plaims...... Ceaaeaa 17
System 2 Blue Plains, May - September 1975...................... ....... 20
Collection of Composite Samples.........eveiveennieennnnnn, ceeensneess 22

Pomona Raw Waste Characterization........... ceeseesscernasrcssnssaraaes . 22

Summary of Water Quality Characteristics through Treatment
Systems 1 and 2 - Pomona (September 1 - November 30, 1975)++--+rees-ee- 25

Summary of Water Quality Characteristics through Ttreatment

System 3 - Pomona (Septembe: 1 - November 30, 1975)-cvs-veree=- Cereaeas 26
Summary of Water Quality Characteristics through Treatment
Systems 1 and- 2 ~ Pomona (December 1, 1975 - April 30, 1976)+eceecce.. w. 27
Summary of Water Quality Characteristics through Treatment
System 3 - Pomona (December 1, 1975 - April 30, 1976)«c.ccveeececcnn. ce. 28
Raw Wastewater Influent Characterization.......... ceeene chaceseciaane . 29

Process Control ParameterS.ceeescessesccoensssacssossascocssossesosscnsses 31

Hydraulic Process Control........... et eeces ettt seeneaasnnnan ceeessaess 31
Metals Removal Summary - Dallas.......covevvannnss . /2
Performance Summary — Dallas........ciieinirneneeeeeenceneenncnnes ee... 33

Escondido Raw Wastewater CharacteristicS...c.eveeeersesecceenscnceaenes 34

vii



TABLES (continued)

Number

19 Orange County Raw Waste Characteristics. RERERREE 36

20 Performance Characteristics - Orange County Water Factory 2l......... 39
21 Heavy Metal Removal - Orange.County Water Factory 2l...ccevveccosccsss 40
22 Regulatory Agency Requirements for Injection Water.......seesesccenss 41
23 Organic Concentrate Sample Collection DateS......eecassssssssssssssss 45
24 Initial Extraction Procedure for RO Concentrates......oeceesssssscees D0
25 Modified Extraction Procedure for RO CONCENtTation.....ceeeesssssscss T
26 TFinal Extraction Procedure for RO ConcentrateS.....coeeoseseeseonsrccs 53
27 Procedures Used in Preparation of Organic Concentrates....c.cceeeeess 54
28 Experimental Results for Viral Sampling.......ceecevececesssannssosses 57
29 Analytical Parameters Used to Characterize Effluent Samples.........; 60
30 Preservation Methods Recommended for Selected Parameters............. 61
31 Minimum Detectable Limits for Analytical ParameterS.........ceesesees 02
32 Instrumental Parameters for AAS/AES Determinations........ceeeeeeceese 69

33 Varian Instrument SettingS.....ceceesssoacsssscssossnsessasscsscnnnas /3

34 Summary of Averages for Selected Inorganic Parameters According
to Treatment SYSLeM....eeeeeeessssessosscsetsasnsososassesssscsssnnese 18

35 Summary of Averages for Organic Parameters According to AWT Plant ,... 78
36 Summary of Averages of Physical Parameters According to AWT Plant.... 79
37 Summary of Bacteriological Parameters According to AWT Plant......... 79
38 Summary of Average for Trace Metals According to AWT Plant....ceveeee 80
39 Summary of Average for Nitrogen Parameter According to AWT Plant..... 80
40 Analysis of Demand Standard Reference Samples........cccoceessecsvonas 81

41 Data for In-House COD Standard......c.eeeeeessvssansaccnsscssssscnssons 81

viii



43

b4
45
46
47

48

49

50

51

52

53

TABLES (continued)

Number Page
42 Comparison of Values Obtained by GSRI for EPA Reference Standards...... 38

Comparison of Values Obtained by GSRI for EPA Trace Metal
Reference Standards....c..coeeevicreosscssosssesacocennsonnasns cesevsssessss 89

Data for Within-Run Precision for Selected ParameterS.....ceeceeeesecsss 90
Data for Run-to-Run Precision for Selected Parameters........eoceeeeess 90
Data for Run-to-Run Precision for Trace Metal Analysis......ceeveevseees 91
Drinking Water StandardsS....cceeeeeecsscnscsvssovsescsassssssossasesscnens 93

Results of AWT Plant Performance vs. Compliance to Drinking Water
Standards (Lake Tahoe) ..c..s:eeescecncsvosssssacasosncsasssossasonsseances 95

Results of AWT Plant Performance vs. Compliance to Drinking Water
Standards (Blue Plains).... cvecesss D ¥

Results of AWT Plant Performance vs. Compliance to Drinking Water
Standards (Orange COUNEY).cvesvroasaccoassoncne cheeasaassaans csessesses 99

Results of AWT Plant Performance vs. Compliance to Drinking Water
Standards (POMODA) «oveveeronsocssrassessocsosassassossscnssnassasnssssens 101

Results of AWT Plant Performance vs. Compliance to Drinking Water
Standards (Dallas and Escondido)..seeeceveovecnocnceasssscscsonsanannss 105

Parameters Exceeding Drinking Water Standards.........scc.. O 0

ix



AAS
"AES’
BGM
BOD -
cA
CAE
‘CAM
CCE
COD
EPA
GC
gpm
GSRI
JTU

Lahontan R.W.Q.C.B.

MBAS
mgd
MLSS
MILVSS
MPN
NISR
NTU
PFU
PMK
RO
SRT
TDS
TH
TKN
TOC
TON
TPO
TSS

LIST OF ABBREVIATIONS

atomic absorption spectroscopy
atomic’ emission spectroscopy
Buffalo green monkey ,
biochemical oxygen ‘demand
cellulode acetate

' tarbon alcohol extraction

carbon absorption method

“carbon ¢hloroform extraction

chemical oxygen demand

Environmental Protection Agency

gas chromatograph

gallons per minute

Gulf South Research Imstitute
Jackson turbidity units

Regional Water Quality Control Board
methylene blue active substance
million gallons per day

mixed liquor suspended solids

mixed liquor volatile suspended solids
most probable number

National Institute of Scientific Research
nephelometric turbidity units
plaque-forming units

primary monkey kidney

reverse osmosis

sludge residence time

total dissclved solids

total hardness

total Kjeldahl nitrogen

total organic carbon

threshold odor number

total phosphate

total suspended solids



ACKNOWLEDGMENTS

We wish to acknowledge the advice and suggestions of EPA project
coordinators Mr. J. English and Dr. F. Kopfler and the cooperation of the
individual AWT plant management and personnel. The concentrations,
collections, and analyses by employees of Gulf South Research Institute
in both New Orleans and New Iberia, Louisiana, are also appreciated.
Finally, none of this work would have been possible without the financial
support of the Environmental Protection Agency.

xi



SECTION 1

INTRODUCTION

The indirect, unplanned reuse of wastewater for domestic purposes is
widespread. Wastewater at times represents a significant portion of the
total flow in many receiving waters. Since the typical wastewater treatment
plant does not remove all the contaminants from wastewater, there is a con-
cern about the health risk to users of these water supplies. A knowledge of
the appropriate levels of treatment is necessary to ensure the safety of water
supply intakes in the vicinity of discharges. As a first step in understand-
ing the significance of this problem, there is a need to know the types and
quantities of potentially hazardous substances in effluents produced by what
is currently the most effective wastewater treatment technology.

The objectives of this project were twofold: (1) to characterize efflu-
ents from both pilot and full scale municipal wastewater treatment systems
employing cost-effective processes with respect to physical, chemical, and
biological parameters used to define potable water quality, and (2) to obtain
samples of organic concentrates from the effluent for identification and use
in other EPA health effects testing programs, and to evaluate the concentra-
tion technique used.



SECTION 2
METHOD OF STUDY
SELECTION OF TREATMENT SYSTEMS

The treatment systems selected for study employ a wide range of biologi-
cal and physical-chemical processes that are typical of the best available
technology. Each system was part of an independent, full-scale or pilot
scale project with specific, individual goals., In general, all of the
treatment systems were in stable operation with the exception of the Orange
County plant, which was in an initial start-up period when samples were
taken for this project. Effluent characterization and concentration of
organics were undertaken at the following six locations:

South Lake Tahoe, California

A 0,33 m3/s‘(7.5 mgd) plant processing wastewater treated by primary
clarification, activated sludge and clarification, high lime coagulation and
clarification, partial ammonia stripping, recarbonation and settling, filtra-
tion, activated carbon, and chlorination (raw sewage is predominantly of

domestic origin).

District of Columbia (Blue Plains)

Two pilot systems processing raw wastewater were investigated. System 1
operated at 3.15 1/s (50 gpm) and employed screening, low-lime clarification,
breakpoint chlorination, granular activated carbon, and dual media filtration.
System 2 operated at 2.21 1/s (35 gpm) and employed screening, low-lime clari-
fication, nitrification, denitrification, granular activated carbon, dual
media filtration, and chlorination.

Pomona, California

Three pilot systems processing 6.31 1/s (100 gpm) were investigated.
Each involved processing of wastewater treated by primary sedimentation,
activated sludge and clarification, and granular activated carbon. The
remaining treatment processes involved:

System 1 - chlorination
System 2 - chlorination followed by activated carbon
System 3 - ozonation followed by activated carbon



Dallag, Texas

A 6.31 1/s (100 gpm) pilot plant processing wastewater treated by primary
sedimentation, trickling filtration, secondary sedimentation, nitrifying
activated sludge and clarification, high lime coagulation and clarification,

recarbonation, filtration, carbon adsorption, and chlorination.

Escondido, California

A 13.12 1/s (208 gpm) plant processing water by contact stabilization
with approximately 607 of the polished water further treated by mixed media
filtration followed by reverse osmosis.

Orange County, California

A 0.657 m37s (15 mgd) plant processing wastewater treated by primary
clariflcatlon, trickling filtration and clarification, high lime coagulation
and clarification, ammonia stripping, recarbonation and settling, filtration,
activated carbon, and chlorination (raw sewage contains refinery and metal
plating wastes). ' '

CHARACTERIZATION OF EFFLUENTS

Samples were obtained from on site personnel operating the designated
wastewater treatment systems at each of these locations according to the
schedule shown in Figure 1. The sampleg were representative of the 24-hr
period for the sampling day shown. Before initiating the-sampling programs,

a senior analytical chemist from GSRI visited each site to coordinate sampling,
splitting of samples, and shipping. It was emphasized that all participants
should follow procedures, incorporating necessary preservation methods and-
maintaining sample reliability; all shipments to GSRI were to be made under
specified conditions in an expeditious manner. Labeled containers containing
the required preservatives were shipped from GSRI to each site so that the. '
composite sample could be split and preserved -prior to shlpment to GSRI.
Detailed written procedures were forwarded to the sites prior to the initia-
tion of sampling. Routine telephone liason was established to ascertain the
status of each process operation prior to the collection of samples. This
action ensured that samples were not taken during an unusual breakdown in sys-
tem operation. The time and date of the collection of all samples are
included in the records of the program.

The parameters used to characterlze the effluents, the analytical deter-
minations, and all spec1al shlpplng, storage, .Or handling requirements are
discussed in detail in Section 4. However, in all cases, standard analytlcal
methods as defined in the latest "Standard Methods (1) or EPA method publica-
tions (2) were employed. Accuracy of the results was assured by follow1ng
the procedures outlined by the EPA quality control manual (3).

In addition to performing sample analysis, GSRI solicited other process
operating data available from site records, routine operating procedures,
and other reports from the plants to state or local agencies. The data
requested included a description of the process with flow diagrams, daily



SAMPLING SCHEDULE 1974 SAMPLING SCHEDULE 1975 SAMPLING SCHEDULE 1976
AUGUST _ [SEPTEMBER | OCTOLER | UOVESBER |DECEMBER | JAWUARY FEBRUARY HARCH APRIL MAY JURE JULY AUGUST SEPTEMBER | OCTOBER | NOVEMBER | JAIUARY FEBRUARY | MARCH
DALLAS ANALYTICALY AnaLyTICALl ANALYTICAL ;EA;;T“AL
5.13 4.16.21 13 ’
Viryus Oreanic™® Urganic
13 3-5 10-12
Virus
10, 11
POMONA 1 AnaLytical | AvacyTicad] ANaLYTIcAL] ANALYTICAL A”“””“L AnavvTicaL Anacyrical
20 27,20 q1 24 16 7
Orean1C Virus Virus
25 11,12 b
PONMONA 2 AmaLYTICAL | ANALYTICAL| ANALYTICAL| ANALYTICAL ANALYTICAL ViRUS
25,27 9,23 13 6 12,18,24 5.7
OrGanic Virus
2 11,12
PORCIA 3 OrGaNIC AnaLYTICAL JANALYTICAL | ANALYTICAL AnaLYTICAL] ANALYTICAY
17 23.25 24 4.6 11,18 4,16
Yirus
4.6
ORANGE ORGANIC ANALYT [CAL| ANALYTICAL
oulTyY 27 11.13.16.20 3. 1012
ORGANIC
3
(AHOE Virus ANALYTICAL | ANALYTICAL| ANALYTICAL |ANALYTICAL i\l‘fALYTlCAL éug:ivncm. ?;ALVT]CAL QNALYT[CAL li\gm_vﬂcu AnaLyTicay
15 27 9,23 7.2 o ’
ORrraN1C Oroanic | Virus
5 24 16
. AnAt V1Rrus OReANTC AnaLyTicaL | ANaLYTICAL] ANALYTICAL ANALXTICAL
BLUE B0 .6 1230 |13 Wy |17.23
PLALIIS f_)RGA:nc Virus Oraanic Virus
18-21 30 9
Virys
1l
AnaLvTicay
ESCONDIDO0 |
OreanlC
8
Virus
8

*Analytical samples represent a 24-hr composite unless otherwise indicated in report.
**Organic samples were collected as grab samples over a 48-hr period on the days indicated.

Figure 1.

Analytical, organic, and viral sampling schedule for AWT plants.



flow measurements, and size and characteristics of the community serviced by
the treatment plant.

CONCENTRATING ORGANICS

Almost all types of wastes contribute to the dissolved organic chemical
content of water supply sources. Improvements in techniques used to identify
such organic compounds in trace quantities in water sources have increased
awareness of potential hazards created by their presence.

In order to evaluate fully their effects on human health, disvolved
organic compounds must be isolated, identified, and measured. Firct, it is
necessary to concentrate the organic chemicals, since concentrations in most
drinking waters are too dilute to be studied with present toxicological
techniques. This concentration step must be performed without alteration
or destruction of the chemical species and with techniques that yield at least
a representative fraction of the solutes present. Ideally, the concentration
method should yield a quantitative recovery of the solutes.

This part of the project was designed to collect organics for future
identification and testing in other EPA sponsored efforts, and to evaluate
and improve concentrating techniques to develop the most practical membrane
for reverse osmosis.concentration of organic contaminants.

Evaluating Membrane Techniques

To evaluate the efficiency of membrane techniques in concentrating trace
organic solutes in water supplies, Gulf South Research Institute (GSRI), in
collaboration with the EPA Environmental Research Center, Cincinnati, Ohio,
developed an analytically sound separation scheme, based on the differing
responses of membrane materials to various solute classes (4).

The concentration scheme was designed to treat both volatile and
nonvolatile organics, without causing structural or chemical alterations.
The mechanics of concentration were designed to provide concentration factors
adequate for subsequent analysis with reasonable laboratory time expendi-
tures.

The applicability of concentration schemes to real situations was inves-
tigated by measuring the interactions between selected membranes and
representative solutes. A membrane was devised which could concentrate a
wide range of unidentified organic solutes in water samples for analytical
separation and identification.

Field Testing of the Membrane

A series of field tests was conducted to evaluate the membrane concen-
tration processes, and to provide data on selected wastewater treatment
systems. During the project period, 12 samples from the 6 sites previously
described were collected and concentrated. The concentrates from these
streams were shipped to the EPA in Cincinnati, Ohio, for analytical and
toxicological evaluations.



Sampling was performed during stable operational periods at each site.
Plant operators provided operational data for correlation with the quality
and quantity of dissolved organics found in the samples.

All sampling and shipments were conducted by representatives of either
the West Coast subcontractor, National Institute of Scientific Research
(NISR) or GSRI, who performed the concentrations and documented that the
samples were taken at a time of routine operation.

Organics in the plant effluents were initially concentrated on site by
reverse osmosis. Samples from plants on the West Coast (Pomona, Lake Tahoe,
Escondido, and Orange County) were transported to the NISR in Los Angeles to
be processed since this was more efficient than sending GSRI personnel and
equipment from New Orleans. The reverse osmosis concentration of samples
from Dallas and Washington, D.C., :was performed at the pilot plants by GSRI
personnel. Standard techniques-were used in these ‘concentrations. The
sample volumes were reduced 40 to 50 fold, and extracted with two carefully
chosen, pure organic solvents under three conditions. The procedures used in
securing samples are detailed in Section 4.

Improving Concentrating Techniques

Improvements in the performance and predictability ‘of membrane separa—
tion techniques were needed .to support the field effort and to extend present
technology. Investigations were conducted to support the field trials.
Further, efforts were made to improve the utility of the membrane methods and
to extend the scope of membrane appllcatlons. ‘

VIRAL DETERMINATIONS

The objective of the virus sampling: program was primarily to screen for
the presence or absence of the more prevalent virus groups. If positive
results were obtained, specific identifications were made for Polio 1-3; Echo
1-7, 9, 11-27, 29-33; Coxsachie A 7, 9, and 16, and Coxsachie B 1-6. All
samples were taken and prepared for shipment by Carborundum Company personnel
using the Aquella virus monitoring apparatus. This apparatus processes
378.5 liters of water in approximately two hours; the product is a 10-ml
sample containing any virus present in the 378.5 liters. The neutralized
virus concentrate was stabilized, frozen, and shlpped by air to the labora-
tory for analysis.



SECTION 3

DESCRIPTION OF AWT PLANTS

LAKE TAHOE, CALIFORNIA

General Description

This advanced wastewater treatment plant has a capacity of 0.328 m3/s
and incorporates the unit operations of primary clarification, activated
sludge and sedimentation, high lime coagulation and clarification, ammonia
stripping, recarbonation, filtration, carbon adsorption, and chlorination.

Samples of system effluent for characterization studies were composited
from 0900 of the day indicated to 0900 of the following day by on-site
personnel. Samples were mailed to GSRI, where analyses were conducted.
Samples were composited (except where indicated) on the following days:
September 26, October 8 and 21, November 21 (grab), and December 7, 1974
(grab); January 16 (grab), February 5 and 20, March 11, "April 7, June 17,
and July 1, 1975, for general analysis; and on September 9 and October 24,
1974, for concentration of organics using the reverse osmosis technique.
Samples for virus analysis were taken on August 16 and November 16, 1974.

Influent Characteristics

The raw sewage entering primary treatment is mainly domestic and
relatively low in strength (5). Typical raw wastewater characteristics and

final AWT plant effluent quality observed over the study period are presented
in Table 1.

Treatment Sequence

Figure 2 illustrates the flow and process configuration during the
sampling period. Table 1 lists tygical influent and effluent characteristics
for average design flow of 0.328 m?/s.

Primary treatment for the removal of suspended solids and secondary
treatment with conventional activated sludge processes are used to reduce
the load of solid organic compoments of the wastewater. Excess activated
sludge is wasted to the primary clarifier.

To achieve good ammonia removals through the ammonia stripping tower,
the activated sludge system is operated in such a way as to prevent nitrifi-
cation. The food to microorganism ratio is maintained above 0.35, the mixed
liquor suspended solids at 2000 mg/l, and the sludge age at 4-6 days. The

7



TABLE 1. PERFORMANCE CHARACTERISTICS - LAKE TAHOE, CALIFORNIA

Raw Sewage (Typical)

AWT Effluent
(over study period)

Parameter Avg, Med. Range Avg. Med. Range
Average daily flow (m>/sec) 0.144 0.149 0.122-0.175
BOD5 (mg/1) 134 130 79-229 1.5 1.6 0.7-2.0
COD” (mg/1) 16 15 6-21
Suspended Solids (mg/1) 232 204 24-608 _ - —_
MBAS (mg/1) 6.1 6.0 3.1-7.8 0.01 0.006 0.001-0.04
Turbidity (JTU) . - - - 0.8 0.6 0.,4-2.0
pH - — - — — 6.3-8.0
Chlorine Residual (mg/l) - — - 2.8 2.0 1.7-5.6
Coliform (MPN/100 ml) - - -_ <2 <2 —_
Ammonia N (mg/1l) 21.0 20.6 13-30 18.5 18.6 6.9-29.8
Nitrate N (mg/1) 0.34 0.28 0-2.1 2.1 1.2 0.6~7.4
Nitrite N (mg/l) 0.08 0.08 0.02-0.23 0.4 0.1 0.1-1.7
Phosphorus P (mg/1) 10.7 10.6 3.6-20.4 0.6 0.7 0.2-0.9
Alkalinity (mg/l as CaC03) 199 193  114-285 209 215 86-309
Hardness (mg/l as CaCOB) 106 106 60-146 169 167 108-232
TDS (mg/1) : 366 356 234-487
Chloride (mg/1) 68 49 23-137
Sulfate (mg/l) 27 27 21-30




Rapid
p— . Lt "
Mix Waste Water In y—
Recarbonation Stripping
(Standby) Tower
—8®4 Flocculation Chemical R Reaction
Clarifer Basin
' 4
Tower’//
Pump .
Station ecarbonation
Chlorine Basins Tertiary
Application gigiion
To Final
— ] Carbon
. Effluent
Reservoir Columns
Pump
Station
Filters

Figure 2.

Simplified schematic - South Lake Tahoe Public Utility District water

reclamation plant.




mixed liquor is also periodically dosed prior to clarification with 2 mg/1
chlorine to retard nitrifying bacteria. These practices have caused very
little change in the NH,-N concentration across the secondary process.
Chemical coagulation of the secondary effluent to achieve a pH of 11 is
accomplished with lime using a rapid mix flocculation basin followed by a
30.48-m diameter conventional clarifier. A dosage of 300 to 400 ng/1 of
calcium oxide is required to attain the desired pH. The flow is rapid mixed
for 30 sec and flocculated over a 4.5 min period. A polymer at a level of
0.1 to 0.3 mg/l is added as the water leaves the flocculation chambe tg
improve clarification. The chemical clarifier overflow rate is 39 m /m“/d.

The lime coagulation system typically removes 95% of the phosphorous
received. Overflow from the clarifier normally ranges from 0.2 to 0.6 mg/1
phosphate with a corresponding turbidity level between 1 and 6 Jackson Tur-
bidity Units (JTU). The underflow from the chemical clarifier is thickened
and recalcined for reuse in a multihearth furnace.

Nitrogen from the lime clarified wastewater is removed by ammonia
stripping. A cross-flow cooling tower with 7.32 m diameter fan strips §he
volatile ammonia from the wastewater. The designed.,capacity is 11.32 m~ of
air per gallon of wastewater. The fill area is 36 m” at a height of 8 m.
Removal efficiencies across the cooling tower for ammonia vary from 30 to
90%, depending on air temperature and the extent of calcium carbonate
buildup in the fill before cleaning. Influent to the cooling tower ranges
from 15 to 30 mg/l of ammonia nitrogen; effluent values range from 2 to 15

mg/l.

After ammonia removal, the wastewater is processed in a two-stage
recarbonation unit. In the first stage, compressed, scrubbed stack gases
from the lime recalcining and sludge incineration systems reduce the pH from
11.0 to 9.3, which is the minimum solubility of calcium carbonate. Some 20%
additional calcium carbonate can be settled out in the reaction basin with
the dual stage system. This additional removal also decreases the deposition
of calcium carbonate in the ballast ponds and on the filter media and acti-
vated carbon. The second stage reduces the pH from 9.3 to near 7.0 with
scrubbed stack gases. , Tgtal basin detention time is 30 min with a surface
overflow rate of 98 m”/m”/d. A standby carbon dioxide compressor system is
available in case of failure in the recalcination furnace.

Subsequent to the secondary recarbonation step, the wastewgter is
pumped to mixed media filters at a flux rate of about 3,4 1/s/m”. The
patented (Neptune Microfloc, Inc.) coarse-to-fine filter medium contains
coal, sand, and garnet. Alum is injected in the filter influent at a 10 to
30 mg/l dosage level to obtain the desired turbidity in the finished water.
Polyelectrolyte or secondary flocculants may be added as a filter aid to
control solids breakthrough. Two beds are operated in series and three
pairs of beds arg operated simultaneously in parallel. Automatic backwashes
at a 10.18 1/s/m” flux rate occur automatically. Phosphorous removal across
the filterbeds ranges from 50 to 99% with an average effluent level of
phosphorous at 0.1 mg/l. Effluent concentrations for suspended solids
average less than 1 mg/l and turbidity about . 0.5 JTU,

10



A carbon adsorption treatment follows filtration. The activated carbon
system includes 8 steel columns, each containing 19.958 metric tons (19,938
kg) of 8 x 30 mesh granulated activated carbon. Each column employs 50 m~ of
carbon at an effective depth of 4.2 m. parallel feed,-upflow scheme is
used at a hydraulic loading of 4.4 1/s/m” and a 17-min contact time.

Chemical oxygen demand (COD) concentrations in the separation bed effluent
average 20 mg/l with approximately 507% removal across the activated carbon.
Biochemical oxygen demand (BOD) concentrations in the separation bed effluent
range from 3 to 6 mg/l. Color removals across the unit average 50 to 707%.

A corresponding range of 12 to 15 units in the influent and 4 to 7 units in
the effluent is obtained.

The carbon is regenerated after 'an approximate dosage of 29.96 g carbon
per cubic meter treated by the pilot unit columns. A batch of 2700 kg of
carbon is withdrawn in sequence from each coluimm for regeneration.

A multihearth furnace operating at near 900°C regenerates the spent
carbon. Furnace feed rates can be varied from 45.4 to 2721.6 kg per day. A
loss of 5 to 8% carbon is observed during: regeneratlon due to attrition and
batch operation :

Flnal chlorlnebdisinfection is used before -discharge from the plant.
Since the chlorine demand of the final effluent is very low, 1nstantaneous
chlorine values of 2 to 3 mg/l ensure complete disinfection.

A summary of effluent quality during the study period as obtained from
plant records is presented in Table 2.

Effluent Quality :Goals:

- The Lake Tahoe advanced wastewater treatment plant is designed to pro-
duce an effluent suitable for export and use in a recreational lake, Indian
Creek Reservoir. Effluent quallty requlrements -are given in Table 3. .

TABLE 3. EFFLUENT QUALITY REQUIREMENTS
SOUTH LAKE TAHOE WATER RECLAMATION PLANT

Requlrements

Lahontan R.W.Q.C.B.
: , SN e Percent of Time
Description = iy , Alpine Co. .*'50 - 80 100

MBAS, mg/l, less than . Q.5 . 0.3 0.5 1.0
BOD, mg/l, less than Cor .5 .3 . 5., /10
COD, mg/l, less than 3. : 30 v 20 25 50
Suspended Solids, mg/l, less than 2 . - L 2 -4
Turbidity, JTU R 5 -3 5 10
Phosphorus, mg/l, less than . NO-R E QUIREMENTS
pH, units : i 6.5 to 8.5. 6.5 to 9.0
Coliform, MPN/100 ml' : .+ . Adequately  Median less than 2
ok . - Disinfected Max. Ne. Consecutive
‘Samples greater than
23, 2

11



4

TABLE 2.

(September, 1974 - July, 1975)

LAKE TAHOE RENOVATION PLANT EFFLUENT QUALITY

MONTH

9/74 10/74 11/74 12/74 1/75 2/75 3/75 4/75 5/75 6/75 7/75 AVERAGE
Average daily flow, m/s (mgd) 0.14 0.13 0.12 0.13 0.14 0.15 0.15 0.16 0.16 0.16 0.18 0.14

(3.3 (2.9) (2.8) 3.0 3.1 (3.4) (3.5) (3.6) (3.6) (3.6) (4.0) (3.3)
B.OD5 (mg/1) 2.0 1.9 1.7 1.7 2.0 1.5 1.0 1.0 0.7 1.2 1.7 15
COD (mg/1) 15 6 11 21 20 12 20 20 18 14 14 16
Suspended.Solids (mg/1) 0 0 0 0 0 0 0 0 0 0 0 0
MBAS (mg/l) 0.04 0.0t  Trace 0.01 0.03 0.001 0.003 0.008 ‘0.002 0.005 0.006 0.01
Turbidity (JTU) 0.4 0.6 0.6 0.5 0.8 0.9 0.8 0.6 0.4 1.6 2.0 0.8
pH 7.1-8.0 6.9-7.6 7.1-8.0 6.8-7.9 .4-8.0 6.8-7.8 6.5~7.3 6.5-7.5 6.6~7.7 6.3-7.8 7.3 .3-8.0
Chlorine Residual (mg/l) 1.8 1.7 1.7 2.2 1.7 2.3 5.6 4.3 4.4 2.6 2.5 2.8
Coliform (MPN/100 ml) <2 <2 <2 <2 <2 <2 <2 <2 <2 <2 <2 <2
Ammonia N (mg/1) 29.8 24.8 24.4 26.2 24.5 18.6 ‘13.0 12.1 12.2 10.8 6.9 18.5
Nitrate N (mg/1) 7.4 4.9 0.9 1.8 1.1 1.2 1.7 0.6 1.2 1.4 ‘0.9 2.1
Nitrite N (mg/1) 1.7 1.0 0.1 0.1 0.1 0.1 0.1 0.1 0.1 0.5 0.1 0.4
Phosphorus P (mg/l) 0.5 0.2 0.3 0.9 0.7 0.7 0.6 0.8 0.8 0.7 0.3 0.6
Alkalinity (mg/l as CaCO3) 237 215 258 309 283 246 177 148 162 181 86 209
Hardness (mg/l as CaCOB) - 116 140 140 108 167 168 232 230 - 223 169
DS (mg/1) 295 234 301 356 376 350 487 454 446 445 286 366
Chloride (mg/1) 41 35 23 40 49 41 103 96 91 94 137 68
Sulfate (mg/1) 25 30 28 24 30 28 27 29 24 27 21 27




BLUE PLAINS

General Description

Two pilot wastewater treatment systems were sampled at this locationm.
During September 1974 System 1, which employed physical-chemical processes,
was sampled. During June through September 1975, System 2, which employed
both biological and physical-chemical processes, was sampled.

The 2.2 1/s AWT pilot plant of System 1 incorporated unit operations of
low lime clarification, breakpoint chlorination or neutralization, activated
carbon adsorption, and dual media filtration. The System 2 flow sequence of
the reuse pilot plant consisted of hydro-sieving, low-lime clarification,
dispersed growth nitrification, downflow columnar denitrification, carbom
adsorption, mixed media filtration, and chlorination.

Composite samples (except where indicated) were collected on the follow-
ing dates: September 11, 20 (grab), and 26, 1974; and June 12, July 8,
August 23, and September 13, 17 (grab), and 22, 1975. Samples taken for
organic concentration by reverse osmosis reflected operation from September
19 - 21, 1974, and from May 29 to June 1, 1975. Samples for virus analysis
were taken on September 11, 1974; and April 15, 16, and May 30, 1975.

Influent Characteristics

Almost 100% of the raw wastewater is of municipal origin from the
Washington, D.C., metropolitan area. Wastewater characteristics for the
study periods of September 1974, April through May 1975, and May through
September 1975, are summarized in Table 4. The weighted average of para-
meters indicates that this sewage can be characterized as domestic and of
weak strength (5).

Treatment Sequence

System 1, SeptemBer 1974 Study-—-
Figure 3 illustrates the process flow configuration and operating
conditions for System 1 during the September 1974 sampling period.

Following screening of the raw wastewater by a Bauer Hydrasieve, 2.21
1/s waste is treated by a low lime clarification system. Powdered calcium
oxide is added to the flash mix tank at an average dose of 200 mg/l as CaO0,
maintaining the pH at 10.5. To improve clarificg&ion, ferric chloride is
added to. effect a concentration of 15 mg/l as Fe~ . Settled solids are
reapplied to the flash mix tamk at 15% of the total flow. The wastage rate
from the clarifier is 2.25% of the total flow, with a concentration of 2.1%.
Backwash water from the carbon adsorption and filtration systems is returned
to the flash mix tank (8 min. retention) at a rate of 0.63 1/s. The hydrau-
lic lgading to the clarifier with backwash is increased from 11.88 to 15.26
1/s/m” for approximately 18 hours per day.

Effluent from the low lime clarification system is split, feeding 1.10
1/s each to Systems I and J. The parallel systems include breakpoint

13



TABLE 4. RAW WASTEWATER CHARACTERIZATION-BLUE PLAINS

K\

: i April - June - Average
Parameter Sept. 1974 June 1975 Sept 1975 (Weighted)
pH | | . 7.2 — 7.2
Alkalinity (mg/l as CaC0,) 190 119 — 120
Total Organic Carbon, TOC (mg/1l) 81 74 65 70
Biochemical Oxygen Demand, BODS* o
(mg/1) 104 119 82 . 98
Chemical Oxygen Demand, COD (Qg/l) 247 241 211 227
Phosphorus (mg/1 as“POA) o f 20 16 13 : 15
Total Kjeldahl Nitrogen (mg/l as N) 20 21 ) 17 ‘ 19
AmmonigvﬂitngenV(mg/l as N) 17 18 5 - 16 17
NitrateENitngen (mg/1 as N) — 0.1 ] 0.1 0.1
Total Suspended Solids, TSS (mg/1) 128 116 100 114

Total Dissolved Solids, TDS (mg/1) - 290 - 290

% -
Five~day BOD



=61

Backwash from Filters and Columns

Lime (Ca0)
Raw Water FeC13
Chlorine
‘__1( °
') System I | Mixer
. Clarifier (H7 . .
U - (H7) o reakpoin orination
—l
Fla;la]nihx giiiculation -1 CQZ-Neutrali pation
- Splitter Tank
Recycle Box
e
-
To Waste-
o Waste J2) (12)
System J ']
.
Chlorine , Chlorine
Alum | Alum
1 ‘ 4
olumy Colum [Filter Colum }Joltmn [Filten
4 5 4 1 2 1
(J4) J6) (14) (16) (17)
(J37)

Figure 3. System 1 schematic, Blue Plains.



chlorination, carbon adsorption, and dual media filtration (System I); and
neutralization, carbon adsorption, and dual media filtration (System J).

The breakpoint chlorination system is operated by maintaining pH between
7 and 8 and the free chlorine residual after breakpoint at 5 mg/l. Dosage
requirements are based on a 10:1 CL:NH, ratio resulting in a Cl concentra-
tion of 100 to 120 mg/l. Approximately 70 mg/l NaOH is added to help
maintain constant pH. The system is controlled by computer.

In the J system, a 1.22 m diameter, mechanically mixed tank is used to
neutralize the clarified wastewater to a pH of 7 by addition of carbon
dioxide. Two 1.83-m columns are operated in series for each system. The
columns are downflgw with a detention time of 12.5 min/column at a loading
rate of 2.38 1/s/m”~. The lead carbon columns are backwashed once a day or
if the pressure drop exceeds 2.04 atm. Secondary columns are backwashed
every 48 hours. Lead filters experienced average pressure drops of 0.108
and 0.084 atm per day.

Effluent from the carbon columns is polished by dual media filtration
in both systems. The hydraulic loading rate is 2.04 1/s/m"/filter. Alum at
20 mg/l and chlorine at 5 mg/l are added to the influent to the filters.

The dual-media filters are backwashed once a day, or if the pressure drop
across the filter exceeds 0.295 atm.

Data for this pilot plant operation for September 1974 are presented in
Table 5. Upsets were experienced with the breakpoint chlorination system.
These included a malfunction in the computer, clogging of the caustic and
chlorine feed mechanisms, and the lack of necessary maintenance of the on-
stream analytical sensors. Best operation occurred during manual operation.
The NH,-N residual averaged 2.16 following breakpoint. With no upsets, NH_ -~
N residuals of 0.4 to 0.6 mg/l and TKN residuals of 1.2 to 1.5 mg/l are
possible.

Difference in the operation of the two adsorption systems was attributed
to the effect of biological activity, which is present in System J, but
minimized in System I because of the basically sterile influent.

Results indicate that the System I dual media filter was not effective
in removing organics (Table 5). The reduction in efficiency was related to
the lack of biological activity in both the activated carbon column and the
filter. The effectiveness of the filter following carbon treatment is the
extent of its ability to capture biological cells produced in and discharged
from the adsorption system. Breakpoint chlorination in effect eliminates
bioactivity; hence, soluble organics which may be converted to biological
cells and captured by the filter in the J System pass through the columns
and filters of the I gystem.

The effluent from the I System was sampled during this project to

characterize the effect of breakpoint chlorination and obtain a concentrate
of highly chlorinated organics.

16



REMOVAL EFFICTENCIES FOR SYSTEM 1 OPERATION-BLUE PLAINS

TABLE 5.

Suspended

coD
mg/1

Solids
mg/l ZR

3R

NH

mg/1

TKN
ZR

mg/1

TPO4
mg/l %R

ZR

BOD
mg/l %R

TOC *
“R

mg/1

Loca~-
tion

Type of
Effluent

Raw

H-7  22.3

Clarified

21.5

Breakpoint I-2
Adsorbed

I-4

17

13.6

A0 OVON
788913
.
1838001
N~ NN e

o~ vNw
> O 00 F OO ™

N
N oo
A NN O ™M
0 OV I~ 00 O O

)

N NS
00 ™~ T 601N

N -
PTYIYN
MRS P

o

@

N
YUY H ™YY
U 9 O D
L H G000 N
40NN
O & OO W
A 3N B
o Og g
S AR

%ZR - Percent removal

*



System 2, May-September 1975 Study--

A process schematic of pilot treatment System 2 is shown in Figure 4.
The low-lime clarification system operated under approximately the same
conditions as during the System 1 sampling period. Solids were wasted from
the system at 2-3% of the total flow.

Clarified flow of 2.21 1/s is introduced to a biological nitrification
basin with a detention time of 3.5 hours. Sludge is wasted from the system
at an average rate of 0.116 1/s resulting in a sludge residence time (SRT)
of about 17 days (range 10-18 days). Average volatile suspended solids
concentration in the reactor is 2000 mg/l. Influent and effluent pH galues
are 9.9 and 7.2, respectively. Clarifier overflow rate is 5.94 1/s/m",
which results in a detention time of 3.6 hours.

After methanol addition of 30 mg/l, the efflgent is split to parallel
denitrification columns at 1.10 1/s or 4.07 1/s/m~. The columns are back~
washed every 24 hrs. Denitrified effluent is fed in a downflow mode to four
activated carbon columns operated in series at a rate of 0.5 1/s/m”. Total
empty bed contact time is 26 minutes. Columns are backwashed after 4 days
o oEeration. Carbon column backwash includes 5 min of air wash at 1.5
m~ /m”/min followed by 15 min of low flow backwash (15% bed expaasion) and
7.5 min of high flow backwash (30% bed expansion) at 8.83 1/s/m".

After alum addition, the carbon column effluent is distributed between
three parallel dual media filters. Filter medium consists of 70 cm of 1.2
to 1.4 mm coal and 30.5 cm of 0.6.to 0.7 mm sand. A flow of 1.10 1/s/filter
is treated at a rate of 0.2 1/s/m"/filter. Filters are backwashed after 2
days of operation. The backwash system includes surface wash (0.945 1/s)
and low flow (4.41 1/s), high flow (7.56 1/s) backwash.

Chlorine is added to the filtered effluent at a dose of approximately 5
mg/l for disinfection. Dosage.is based on attaining a residual free chlorine
of 1 mg/l in the effluent after 20 minutes.

Removal efficiency for selected performance parameters over the study
period (May-September 1975) are summarized in Table 6. All processes were
relatively stable and reliable during the sampling period. During April
1975, no coliforms were detected in the final effluent and the total plate
count, based on 5 days of analysis, averaged 70/100 ml. Color was less than
5 and the turbidity averaged 0.6 turbidity units. As expected, both the
lime clarification and denitrification systems increased removal efficiency
with increased temperature.

Effluent Quality Goals

System 1 was designed to meet the discharge requirements for the Potomac
River in the Washington, D.C., area that must be met by the full scale 13.5
m~/s (309 mgd) Blue Plains wastewater treatment facility. These requirements
limit effluent BOD., phosphorus, and total Kjeldahl nitrogen to 5 mg/l, 0.22
mg/l, and 2.4 mg/l; respectively. System 2 was designed to produce an
effluent suitable for reuse which approached potable water quality.

18



61

Methanol

Screen

Ferric

)
}3 Lime Clarificatipn

Nitrification

(br ! ‘» Vi 71
| 9
o S . . o A
' - F;qcculatlon larffication | lactivated
I . 1 Sludge 1clarifichtion
I 0
Vo !
L 4 l _
. il L G |
s Drain -
S B - Waste b
. L » |Polymer
\J Alum )
— ; ‘ J Filtration
I0B
.1
—TOX —
Carbon Adsorption

- Denitrification

Flow - 2.21 1/s

Holding Tank

fe—— Chlorine

Chlorination

Figure 4. System 2 schematic, Blue Plains.

-

Final Effluent



0¢

TABLE 6. SYSTEM 2 BLUE PLAINS, MAY - SEPTEMBER 1975 -

Type of TOC BOD COD TPO TKN NH3_N N02+N03-N SS

Effluent mg/l %R* mg/l %R mg/l %R mg/l %R mg/l %R mg/l” %R mg/l ~“ZR mg/l %R
Raw 65 - 82 -- 211 == 13 - 17 - 16 - 0.1 -~ 100 -~
Lime 20 69 29 65 62 71 1 29 11 29 11 31 0.1 ~— 17 83

Clarified ‘

Nitrified 6 91 5 94 16 92 0.8 94 0.7 96 0.2 99 10 - 8 92
Denitrified 5 92 2 98 i6 92 0.3 98 0.8 95 0.2 99 2 80 3 97
Adsorbed 2 97 1 99 6 97 0.2 98 0.4 98 0.1 99 2 80 1 99
Filtered 2 97 1 99 6 97 0.1 99 0.3 98 0.1 99 2 80 1 99
Disinfected 2 97 3 96 6 97 0.1 99 0.2 99 0.1 99 2 80 1 99

%Z R = Percent Removal



POMONA, CALIFORNIA

General Description

The pilot scale wastewater treatment systems studied at Pomona further
treat the effluent from the Pomona wastewater renovation plant that includes
the processes of primary sedimentation, activated sludge, and final clarifi-
cation. Treatment of the full scale biologically stabilized effluent con-
sists of activated carbon adsorption followed by three treatment sequences in
parallel: (1) chlorination, (2) chlorination followed by activated carbon,
or (3) ozonation followed by aetivated carbon. Composite samples from each
of these three treatment systems (except where indicated) were collected
according to the schedule in Table 7.

In addition, samples were concentrated for recovery of organic materials
by reverse osmosis on September 25 and October 2, 1974, and June 17, 1975.
Virus sampling was performed on November 11 and 12, 1974; and November 4, 5,
6, and 7, 1975.

Influent Characteristics

The raw wastewater is comprised of approximately 90% municipal by volume,
and some paper product waste, Industrial contributors are diversified.
Metal plating wastes have been present due to industrial upsets, but have
not caused major operational problems. Table 8 presents the raw wastewater
characteristics reported during the study period.

Treatment Systems

A raw wastewater flow of 0.35 m3/s is first treated by primary sedimen-
tation, followed by activated sludge and final clarification. This treatment
results in an effluent characterized by a COD of 35 mg/l, 10-15 mg/1l TOC, 10
mg/l suspended solids, 10 mg/l BOD_., and a variable level of ammonia (0-20
mg/l) depending on the degree of biological nitrification.

A downflow carbon adsorption system treats 6.31 1/s of the secondary
effluent. The hydraulic loading rate is 2.38 1/s/m and contact time is 10
min. The column is 1.83 m in diameter, 4.98 m high, and maintains a 1.52 m
bed depth.

After initial carbon adsorption, one of three unit operation sequences
completes treatment for 3.15 1/s of the waste:

System 1 - chlorination
System 2 - chlorination followed by activated carbon
System 3 - ozonation followed by activated carbon

A schematic illustrating the system configurations, effluent sampling loca-
tions, and operating conditions is shown in Figure 5.



TABLE 7. COLLECTION OF COMPOSITE SAMPLES - POMONA
System 2 System 3
System 1 (Chlorination followed) (0zonation followed
(Chlorination) by Activated Carbon by Activated Carbon

September 20, 1974
October 1, 1974
October 7, 1974
October 21, 1974
November 11, 1974
December 6, 1974
April 24, 1975
September 16, 1975
November 7, 1975

September 25, 1974

September 27, 1974
October 9, 1974
October 23, 1974
November 23, 1974
December 6, 1974
September 12, 1975
September 19, 1975
September 24, 1975

September 23, 1974
September 25, 1974
October 24, 1975
November 4, 1975
November 6, 1975
February 11, 1976
March 12, 1976
March 4, 1976
March 16, 1976

TABLE 8.
(Sampling Period:

POMONA RAW WASTE CHARACTERIZATION
May 1974 to June 1975)

Parameter

Average Value

Suspended solids (mg/1)

Total COD (mg/1)

Dissolved COD (mg/1)

Total Phosphate (mg/l as P)

pH

Alkalinity (mg/l as CaCO,)

Calcium (mg/1)
Magnesium (mg/1)
Potassium (mg/1)
Sodium (mg/1)
Chloride (mg/1)
Sulfate (mg/1)
MBAS (mg/1)
Phenol (mg/1)

TDS (mg/1)

200
320
50
11.1
7.7
217
51
10.9
10.5
100
104
95
2.0
0.17
573

22



£e

0.35 m3/s

8 mgd

Activated
Sludge

6.31 1/s 3.15 1/s| ¢12
100 gp Carbon 50 gpm Chlorine (:) Carbon (E)
. ‘ S e E—
Adsorption Contact Absorption
| = e e o —
|
| i ©)
B | O [
3
| |
| |
| , |
Li,] Ozonme J

Figure 5 .

3.15 1/s Contact

(:) Process effluent identification

Flow diagram, Pomona pilot plant.



System 1 involves a 1.5 hour chlorine contact time at a dosage level of
12 mg/1 and resultant residue of 10 mg/l. Operational problems have been
experienced with periodic fluctuations of chlorine dose levels.

System 2 consists of chlorination as described above and carbon adsorp-—
tion. The carbon column is similar to the firsE column with a 10 min contact
time and a hydraulic loading rate of 2.38 1/s/m”~. The system is operated
with gravity feed. No chlorine is detected in the effluent after this
adsorption step. Spent carbon is regenerated by a 6-stage multihearth
furnace (926.7°C).

System 3 involves ozonation employing six 15.25«cm diameter colummns
with a total of 21 min contact time followed by activated carbon. A 30 mg/l
ozone dosage level is used for disinfection. The ozone is fed into the
bottom of each column in a parallel mode, while the liquid flows downward,
with the columns in a series configuration.

Plant personnel were comparing the performance of the three systems to
produce a virus-free effluent of low total coliform content (below 2.2 per
100 ml) as part of their on-site program objectives. Efforts were made to
monitor ammonia, chlorine, and COD data from various process units, but
inorganic characterizations were not of concern. Summarized operating data
for the periods September 1, 1975 -~ November 30, 1975, and December 1,

1975 - April 30, 1976, are presented in Tables 9-12 for the respective
treatment systems. :

Effluent Quality Goals

Systems 1 through 3 were being studied at the Pomona pilot plant facility
to compare their respective performances in achieving a virus-free effluent
with total coliforms below 2.2 per 100 ml. Anticipated uses of the effluent
from future full-scale facilities are for irrigation and industrial purposes.

DALLAS; TEXAS

General Description

Both primary and secondary 6.3 1/s advanced wastewater treatment pilot
plants in Dallas, Texas can treat effluent from the city's trickling filter
wastewater treatment plant. The pilot system incorporates the unit operations
of activated sludge, secondary clarification, upflow high lime clarification,
recarbonation, mixed media filtration, carbon adsorption, and chlorination.
Samples of process effluent were composited over a period extending from
noon of one day to noon of the following day. Composite samples were collected
on September 4, 1974; September 12, 1974; October 16, 1974; October 21,

1974; December 13, 1974; January 24, 1975, and January 29, 1975. A grab
sample was collected on October 4, 1974. Samples for concentration by
reverse osmosis were collected on October 3-5, 1974, and December 10-12,
1974. Virus samples were taken on September 13 and December 10 and 11, 1974.

24



ST

TABLE 9. SUMMARY OF WATER QUALITY CHARACTERISTICS THROUGH TREATMENT SYSTEMS 1 and 2 - POMONA
(September 1 - November 30, 1975)

«System 1 | System 2
First Second
a Stage Chlorine Stage Removal %
Water Quality Secondary Carbon Contactor | Carbon First Chlorine Second
Parameters Effluent Effluent Effluent Effluent Stage Contactor Stage
NH3-N, mg/lb 0.57 0.81 12.3 11.4
'NOZ-N,Ymg/l 0.19 0.11 0.08 0.53
N03-N, mg/1 10.6 10.2 8.7 11.5
pH 7.5 7.4 7.5 7.3
Temperature, °C 23.5
Suspended Solids, mg/l 7.3 3.0 1.7 1.4 58.9 43.3 17.6
Turbidity, FTU 3.2 1.0 1.0 0.9 68.8
Color 29 8 4 2 72.4 50.0 50.0
Total COD, mg/l 28.8 13.2 12.6 6.4 54.2 4.5 49.2
Dissolved COD, mg/l 21.3 9.9 10.4 4.7 53.5 54.8
DS, mg/l 563 546 547
Alkalinity, mg/1l 148 161 153 146

%Based on 16 hr composite samples; NH3, NOZ’,NO ~,and temperature were run on grab samples.

bAmmonium chloride was added to the chlorine contactor influent.



9¢

TABLE 10. SUMMARY OF WATER QUALITY CHARACTERISTICS THROUGH TREATMENT SYSTEM 3 - POMONA
(September 1 - November 30, 1975)

First Second
, a Stage Ozone Stage Removal %
Water Quality Secondary Carbon  Contactor Carbon First Ozone Second
Parameters Effluent Effluent Effluent Effluent Stage Contactor Stage
NH,-N, mg/1° 0.21 0.04 0.06 3.7
NOZ—N, mg/1 0.26 0.22 0.11 1.1
NOB—N, mg/l 10.9 10.5 11.0 10.9
pH 7.5 7.5 7.7 7.4
Temperature, °C 23.7
Suspended Solids, mg/1l 7.6 1.5 1.2 1.0 80.3 20.0 16.7
Turbidity, FTU 3.4 0.8 0.6 0.7 76.5 25.0
Color 28 10 4 1 64.3 60.0 75.0
Total COD, mg/l 30.9 13.7 12.5 5.1 '55.7 8.8 59.2
Dissolved COD, mg/1l 21.5 11.2 11.0 3.5 47.9 68.2
DS, mg/l 551 538 529
Alkalinity, mg/l 157 163 159 141

#Based on 16-hr composite samples; NH3, NOiU NO;\ and temperature were run on grab samples.

Ammonium chloride was added to the chlorine contactor influent.



LZ

TABLE 11. SUMMARY OF WATER QUALITY CHARACTERISTICS THROUGH TREATMENT SYSTEMS 1 and 2 - POMONA

(December 1, 1975 - April 30, 1976)

< System 1 | System 2
First Second
. Stage Chlorine Stage Removal %
Water‘_QL}alitya Secondary Carbon Contactor | Carbon First Chlorine Second
' Parameters Effluent Effluent Effluent Effluent Stage Contactor Stage
NH,-N, mg/1” 7.0 6.4 17.2 17.3
NOziN, mg/1 1.3 1.1 0.9 0.9
NO3—N, mg/1_ 4.5 3.4 4.3 4.4
pH N 7.3 7.4 7.3 7.3
Temperature, °C 17.7
Suspended Solids, mg/l 6.5 1.5 0.9 1.3 76.9 40.0
Turbidity, FTU 3.0 1.1 1.0 0.9 63.3
Color , 30 13 -9 1 56.7 30.8 88.9
Total COD, mg/l 37 18 16 8 51.4 11.1 50.0
Dissolved COD, mg/l 28 16 15 6 42.9 60.0
TDS, mg/1 ‘ 500 o 484 482
Alkalinity, mg/l 2—- 188 162

168

%Based on 16 hr sample; NHy, NO,”, NO

3

~, and temperature were grab

Ammonium chloride was added to the first-stage carbon effluent.

samples.



8¢

TABLE 12. SUMMARY OF WATER QUALITY CHARACTERISTICS THROUGH TREATMENT SYSTEM 3 - POMONA
(December 1, 1975 - April 30, 1976)

First Second
a Stage Ozone Stage Removal 7%
Water Quality Secondary Carbon Contactor Carbon First Ozone Second
Parameters Effluent Effluent Effluent Effluent Stage Contactor Stage
NH.-N, mg/lb 5.1 6.2 8.7 10.1 - - -
NO_-N, mg/l 1.7 1.8 1.0 - -
NOB-N, mg/l 5.8 5.3 6.2 - -
pH 7.3 7.3 7.5 7.3 - - -
Temperature, °C 20.5 - - -
Suspended Solids, mg/l 9.4 3.9 2.4 1.6 59 38 3
Turbidity, FTU 3.2 1.9 1.3 0.8 41 32 38
Color 33 18 5 3 46 72 40
Total COD, mg/1 43 26 24 12 40 8 50
Dissolved COD, mg/l 31 22 19 9 29 14 53
TDS, mg/1 514 513 504 - - -
Alkalinity, mg/1l 199 186 182 170 6 2 7

#Based on 16-hr sample; NHB’ NOZ-’ NO3-, and temperature were grab samples.

bAmmonium chloride was added to the first-stage carbon effluent.
[...]
carbon adsorption units operated in series. Empty bed contact time is 100
minutes and flow is in the downflow mode.

After carbon adsorption, a chlorine contact stage is employed with a 2-
hour detention time and a chlorine addition level of approximately 13 mg/l.

Effluent Quality Goals

The pilot plant is designed to produce an effluent that approaches
potable quality. Pérformance data for the system during the period covered
by this project are summarized in Tables 16 and 17.

i

TABLE 16. METALS REMOVAL SUMMARY - DALLAS

Primary A.S. Filter Carbon Column Net
Effluent Effluent Effluent Effluent Percent
Metal (mg/1) (mg/1) (mg/1) (mg/1) Reduction
As* 30 17 4 2 93
B 0.30 0.35 0.37 0.39 -
Ba 0.19 0.10 0.16 0.16 16
cd 0.015 0.009 0.004 0.003 80
Cr 0.068 0.026 . 0.010 0.010 85
Cu 0.139 0.030 0.086 0.043 69
Fe 0.566 0.44 0.094 0.087 85
Hg* 0.21 0.19 0.21 0.13 38
Mn 0.068 0.042 0.010 0.01 85
Pb 0.078 0.033 0.042 0.032 59
Se* 3.43 2.03 0.57 0.50 85
Zn 0.109 0.067 0.063 0.050 54
*Micrograms/liter

During the period of study two major plant upsets were experienced.
The first of these involved the operatioa of the mixed media filter during

September. The backwash rate (8.96 1/s/m“) was not sufficient to properly
clear the media. A channeled filter bed resulted. Breakthrough occurred

32



€€

TABLE 17. PERFORMANCE SUMMARY -~ DALLAS

Clarification, Mixed Media Carbon Overall

Raw Primary A.S. Recarbonation Filter Column Percent

Parameter Wastewater Effluent Effluent Effluent Effluent Effluent Reduction
Suspended Solids (mg/1) 211 103 28 32 3.6 1.6 99,2
BOD. (mg/1) 199 155 14 2 -~ 2 99.0
COD (mg/1) 432 259 50 20 18 4 99.1
TOC (mg/1) 153 41" 12" 1.6 10.9 6.7 95.6
NH,-N (mg/1) 11.8 15.3 5.0 A 4.0 3.6 69.5
Org N (mg/1) 16.8 8.0 3.5 2.0 1.9 0.9 94.6
TKN (mg/1) 28.6 23.3 9.0 6.4 5.9 ‘4.5 84.3
NO, & NO,-N (mg/1) 0.3 0.4 5.1 4.9 4.9 5.1 —
Total N (mg/1) 28.9 23.7 14.1 11.3 11.6 10.0 65.4
Total P (mg/1) 10.6 8.7 5.8 0.4k 0.44 0.41 96.1
pH- 7.3 7.1 7.3 6.9 6.9 7.0 -
Alkalinity (mg/l as CaC03) - 237 149 257 279 271 -
Hardness (mg/l as CaClB) - 182 166 287 279 284 -
Turbidity (JTU) - 54 9 10.7 2.0 1.1 -—
1¢/100- ml — 7.6%x10’ 2.5x10°  1.4x10°  9.9x10° 590 —
FC/100 ml — 2.2x107 5.1x10° 75 803 95 -
F (mg/1) -~ 1.3 1.3 - 1.1 1.3 --
Sp. Cond (umhos) - 809 710 912 916 905 ——
Cl as NaCl (mg/l) -- - 109 - -— 131 -
50,72 (mg/1) -- - 98 98 % - -
‘TDS (mg/1) - - 479 622 — 608 -
Color (mg/l) - - - - 14.5 0.8 -

*Soluble TOC



between Septemgber 11-18, 1974. The backwash water flow rates were increased
to 12.2 1/s/m”, and no subsequent difficulties were experienced. Although a
sample for analysis was collected during this upset period (September 12,
1974), no significant affects on final effluent were apparent due to the
inherent buffer capacity of subsequent treatment processes. Effluent
suspended solids concentrations for September were not used in determining
average performance efficiency, as shown in Table 17.

Upsets with the activated sludge process were encountered in December.
A hydraulic washout of the biomass occurred because of an improperly cali-
brated flow meter. Biomass levels dropped from 3210 mg/l to 250 mg/l mixed
liquor suspended solids (MLSS). Addition of ferric chloride prompted recov-
ery; normal operation was attained by December 20.

ESCONDIDO, CALIFORNIA

General Description

Wastewater is first treated biologically by a 13.1 1/s contact stabili-
zation plant. Approximately 8.51 1/s of clarified. effluent is polished by
mixed media filtration, followed by reverse osmosis. Samples of final
process effluent were collected on July 8, 1975.

Influent Characteristics

Approximately 86.5% of the raw wastewater is of domestic origin. The
remaining 13.5% is from industrial discharges; electronics is the major
industrial contributor. Table 18 illustrates the raw wastewater character-
istics as received at the secondary treatment facility.

TABLE 18. ESCONDIDO RAW WASTEWATER CHARACTERISTICS

Parameter Average Value (July, 1975)

pH 7.6
Biochemical Oxygen Demand (BODS) (mg/1) 198
Suspended Solids (mg/l) 197
Total Dissolved Solids (TIDS, mg/l) 1372
Temperature (°C) 23.3
Grease & 0il (mg/l) 23.4
Phenol (mg/1) 0.023
Chloride (mg/1 C17) 339
Ammonia Nitrogen (mg/l) 39.4

0

Total Nitrogen (mg/l) 52.

Treatment Sequence

Figure 7 illustrates the process configuration and operation during the
July 8 sampling. After secondary treatment of 13.1 1/s by a biological
contact stabilization package treatment plant and subsequent clarificationm,
8.5 1/s of effluent is treated by mixed media filtration. Effluent from the

34



Se

13.1 1/s
——ee i

Contact
Stabilization

-——» .
- To Sewer

Figure 7. - Process flow sequenée, Escondido, California.

Multi-
Media

8.57 1/s 8.57 1/s_

Filter

Reverse 6.36 1/s
Osmosis -
1 2.21 1/s
reject



filtration unit is characterized by a conductivity of 2190 umhos, turbidity
of 1 JTU, pH of 5.7, and temperature of 25.5°C. A pH of 5.7 is maintained
to minimize precipitation and consequent membrane fouling and to prolong the
life of the reverse osmosis membrane. Following filtration, the wastewater
is treated by a reverse osmosis uynit operating at a pressure of 22.44 atm.
Product flow is 6.36 1/s with a rejection of 2.21 1/s. Conductivity of the
feed, product, and brine are 2190, 158, and 8050 pmhos, respectively.

Effluent Quality Goals

The Escondido, California, pilot plant is designed to produce an
effluent suitable for ground water recharge. :

ORANGE COUNTY, CALIFORNIA

General Description

This 0.657 m3/s plant, operated by the Orange County Water District and
designated Water Factory 21, processes municipal wastewater that has received
prior treatment by primary clarification and trickling filtration at the
Orange County sanitation district plant. The advanced wastewater treatment
processes include lime coagulation, ammonia stripping, two-stage recarbona-
tion, mixed media filtration, activated carbon adsorption, and chlorination.
Samples were collected during the months of January through March 1976.
Samples of AWT plant effluents were composited from 0800 of one day to 0800
of the following day and were analyzed by GSRI. Samples were collected on
the following dates: TFebruary 10, 12, 17, and 18; March 7, 9, and 11, 1976.
Samples for organic concentration were taken on January 27 and February 3,
1976.

Influent Characteristics

The raw wastewater received at the Orange County sanitation district
plant contains 30% industrial wastes that are composed of pretreated metal
plating and refining wastes. Data on the raw wastewater characteristics are
shown in Table 19.

TABLE 19. ORANGE COUNTY RAW WASTEWATER CHARACTERISTICS

Parameter Average Value (Jan-Mar., 1976)
Suspended Solids (mg/1) 415
Volatile Suspended Solids (mg/1) 307
Biochemical Oxygen Demand (mg/1) 275
pH 7.8
Ammonia Nitrogen (mg/1) 60
Silver (mg/1) 0.019
Cadmium (mg/1) 0.023
Chromium (+6) (mg/1) 0.360
Copper (mg/1) 1.10
Lead (mg/l) 0.45
Zinc (mg/1) 1.10

36



Treatment Sequence

A flow diagram of the reclamation process is shown in Figure 8. The

unit operations system is designed as two parallel trains, each capable of
treating one-half of the design flow.

Trickling filter effluent is treated initially in a high-lime clarifica-
tion system which is composed of separate rapid mix, flocculation, and'
sediméntation basins. Retention times are 1 minute (each basin), 30 minutes,

_
S d Ammonia
econdary ] onia
L Bpp—ra Rapid i . Stripping
Effluent o |Mixing —w4 Flocculationf——sps] Settling -
Reclaimed
Lime
Sludge Incineration |eg. L Recarbonation
Lime Recovery & Settling.

Carbon
Reactivation

Y

Filtration

Blending

Activated
Carbon
Adsorption

& Chlorination
Storage

To Injection
Wells

-

Figure 8. Wastewater reclamation process flow diagram - Orange County,

37




and 85 minutes, respectively. Clarifier overflow rate is 17.63 1/s/m2. Each
settling basin is equipped with settling tubes to obtain a lower suspended
solids level in the effluent. Lime in dosages of 425 to 540 mg/l is added

as primary coagulant to the rapid mix basin to achieve a pH greater than
11.0. In addition, Dow A-23 polymer is added to the third stage flocculation
basin at dosages ranging from 0.1 to 0.25 mg/l to improve settling. The
clarification process reduces COD, phosphate, and turbidity to acceptable
levels (5). s ' : E

The effluent from the chemical clarification basins is pumped to the
top of the cooling/ammonia stripping towers for ammonia removal. The counter--
current towers have induced-draft airflow and a hydraulic loading rate of
0.679 1/s/m”; the air flow to water ratio is 49.11 1/s per liter of waste-
water. Packing depth is 7.62 m and fan'diameters are 5.49 m.

The high pH of the wastewater (11) is decreased to a level near 7.5 by
a two-stage recarbonation unit which incorporates intermediate settling.
This process is intended to increase recovery of calcium carbonate, thereby
reducing hardness and total dissolved solids. Carbon dioxide used to reduce
the pH is furnished by lime recalcination furnace stack gases; approximately
317.5 kg per day of CO, is added to the wastewater. Detention times in the
recarbonation and sett%ing basins are 15 minutes (each), and 40 minutes,
respectively. Sludges generated are thickened and centrifuged prior to
recalcination at high temperature.

Recarbonation basin effluent passes through open, gravity flow multi-
media filters. The filter media beds are;76.2 cm deep and consist of
stratified coarse coal, silica, and garnet sand. The supporting medium is
layered silica and garnet with a Leopold underdrain system. The filter
system is designed So operate in parallel. Each of the fouE filters has a
capacity of 0.164 m™ /s with a thraughput rate of 3.40 1/s/m”. Backwash is
effected at a rate of 10.18 1/s/m”~. Alum and polymer are added at 15 mg/l
and 0.05 mg/l, respectively, to enhance turbidity removal.

Activated carbon adsorption follows mixed-media filtration. Seventeen
parallel carbon columns, each containing 40.82 metric tons of activated
carbon, operate in the pressure, upflow mode. Carbon depth in the 3.66 m
diameter columns is 7.32 m. Cogtact time is 30 minutes, with a corresponding
hydraulic loading of 3.94 1/s/m”. Regeneration of spent carbon is accom-
plished by a multihearth furnace having a capacity of 5443 kg of dry carbon
per day.

Polished effluent”from the activated carbon columns flows by gravity to
the chlorine contact basin for disinfection and for oxidation of any remain-
ing ammonia. Contact time is 30 minutes. Effluent from the chlorination
basin flows by gravity to the blending and storage reservoir and is blended
50:50 with desalted water and/or deep well water.

Performance ofnthe AWT reclamation plant during'the study period is
summarized in Tables 20 and 21.

38



6t

TABLE 20. PERFORMANCE CHARACTERISTICS — ORANGE COUNTY WATER FACTORY 21
(February and March, 1976)

Ammonia
AWT Clarifier Tower Filter Carbon Final Effluent

Parameter Influent Effluent Ef fluent Effluent Effluent Following Chlorination
pH 7.7 11.4 6.7
Turbidity (JTU) 22.8 1.9 0.8
Conductivity (umhos) 1785.7 = o 1452.1
Ca (mg/1) 102.4 151.4 ,118.3\
Mg (mg/1) 24.8 1.2 -

Na (mg/1) 201.0 - 239.4
Cl (mg/1) 225.9 - v -
SOA (mg/1) 334.5 - - : . 356.1
P04~P (mg/1) 5.4 0.12 ks ‘ -
CO3 (mg/1) 1.6 91.6 _ 0.0
OH (mg/1) 0.0 230.2 0.0
HCO3 (mg/1) 284.4 0.0 : 142.0
Org N (mg/1) 2.1 1.5 0.85
NH,-N (mg/1) - 47.0 22.2 - 23.6
TOC (mg/1) - - - 15.2 6.8 -
COD (mg/1) 107.2 52.6 - 42.4 11.1 -
TH (CaCO3) 288.4
F (mg/1) 0.68

B (mg/1) 0.62




oy

TABLE 21, HEAVY METAL REMOVAL - ORANGE COUNTY WATER FACTORY 21
(February and March, 1976)
Metal
Analysis (ug/1) AWT Influent Clarifier Effluent Filter Effluent Carbon Effluent

Ag 4.48 1.31 1.22 1.20
As 2.02 1.16 1.01 1.02
Ba 80.50 35.08 26.62 25.54
cd 6.84 2.20 1.74 1.13
crt® 235.76 122.52 110.94 64.18
Cu 305.76 105.30 93.58 18.14
Fe 221.4 15.44 33.38 179.88
Hg 0.29 0.26 0.35 0.32
Mn 39.17 2.11 2.17 4.17
Pb 26.62 11.46 11.38 10.58
Se 7.36 7.49 7.42 7.40
Zn 292.18 36.56 709.33 139.88




Effluent Quality Goals

The Orange County AWT plant is designed to produce an effluent suitable
for groundwater injection. The injected reclaimed wastewater blended with
desalted seawater will be used to prevent seawater from flowing into the
groundwater basin. Regulatory agency requirements for the injection water
are listed in Table 22.

TABLE 22. REGULATORY AGENCY REQUIREMENTS FOR INJECTION WATER
Orange County Water Factory 21

Maximum Concentration

Constituent (mg/1)
Ammonium 1.0
Sodium 110.0
Total hardness (CaCO3) 220.0
Sulfate 125.0
Chloride 120.0
Total nitrogen (N) 10.0
Fluoride 0.8
Boron 0.5
MBAS 0.5
Hexavalent Chromium 0.05
Cadmium 0.01
Selenium 0.01
Phenol 0.001
Copper 1.0
Lead 0.05
Mercury 0.005
Arsenic 0.05
Iron 0.3
Manganese 0.05
Barium 1.0
Silver 0.05
Cyanide 0.02
Electrical conductivity 900 umhos/cm
pH 6.5 - 8.0
Taste None N
Odor None
Foam None
Color ' None
Filter effluent turbidity 1.0 JTU
Carbon adsorption column 30 mg/1
effluent COD
Chlorine contact basin Free chlorine
effluent residual

41



SECTION 4

DETAILS OF ANALYTICAL PROGRAM

The detailed discussion of the analytical program is divided into two
main areas: (1) preparation of the organic concentrate samples, isolated by
reverse osmosis, extractions, and solvent evaporations, and (2) characteriza-
tion of the treatment system effluents with respect to parameters used to
determine potable quality water.

REVERSE OSMOSIS CONCENTRATION

Reverse osmosis is one of the few processes which remove and concen-
trate organic materials from large volumes of water and at the same time
retain the major portion of organics originally present in the sample. In
reverse osmosis, a semipermeable membrane separates two isolated solution
compartments as illustrated in Figure 9. Osmosis is defined as the flow of
solvent through a membrane and results from the drive to equalize any concen-
tration difference between the solutions in the two compartments.. If the
solute concentration is greater in the concentration compartment and if the
membrane is permeable only to solvent, the solvent will flow from the per-—
meate compartment into the concentrate compartment. This arrangement
dilutes the solution in the concentrate compartment and equalizes the
concentrations. The net pressure (P, - P,) which must be exerted to stop
the osmotic flow of solvent is defined as”the osmotic pressure. If the net
pressure is increased until it is greater than the osmotic pressure, the
flow of solvent will be reversed; solvent will flow from the concentrated
solution to the more dilute solution, further concentrating the sample. This
state of the system is defined as reverse osmosis (RO). A more complete
discussion of membrane separation of organics in drinking water is avail-
able (4). : *

For this project, a reverse osmosis system was designed to utilize the
broad retentive abilities of a combination of two different membranes to
concentrate the organics in effluent from advanced waste treatment systems.
By recirculating the plant effluent through the concentrate compartments at
a pressure greater than the osmotic pressure, the volume of effluent is
reduced and the sample concentrated. The basic components of this reverse
osmosis system are shown in Figure 10. The system consists of two recirculat-
ing reverse osmosis subsystems in series; the permeate from the first is
feed for the second. The effluent to be concentrated is therefore Processed
twice before being run to sewer. This system is capable of concentrating
large volumes of water in a relatively short time. The sample volume reduc-
tion can be done with a typical average solute rejection of better than 90%

42



N

N

Concentrate
Compartment

>

Figure 9. Theoretical model of r

43

OO
A

Permeate
Compartment

Semi-Permeable
Membrane

everse osmosis operation.



7%

Auto
Légg? pH Level pH
Controlf [Controli Control | Control
Acid ; Base ! ! !
to ] 1 1
t ' i 1 | [
{ { | | { [
Sump Fill ! : | : ! I
Pum ! | ! <
Control !
Valve I
Back -4 Back ~
Cellulose Acetate Pressure Pressure